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UL WL Cylinder head cover assembly
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WA Cylinder head cover assembly
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Part No.

‘

NCARSB=11100
NCASSRPG- 11009
GR/TS27-1986
NCASSB-11104
NASSSB-11010
490111013

49015 11014

]

(« f:
Name

PN AN E R Cylinder head cover

fhng Indentification marker
Prafius | 2x5 Rivel 2x5

PN i U T Seal ring, cylinder head cover
! il U Pipe

Jiith 11 ok Oil filer cap

I 1 2 Oil filer cap washer

1Q1y

—
il woar

Hemarks







AU BN, Cylinder head assembly

iy oo um i
" R_,I,‘*,lf' N",’, Name Ir;'ny‘nf_-.m.rh
I [NA385B-03202 PR & Vilverrockes afm sedt i 5 |
2 [NAISSB-03212 17 AT Valve rocker arm assembly | 8
3 |NA385B-03203 P Al o0 Valve rocker arm spring ’ .
4 |NA385B-03206 IES Bush ‘r 3
5 |GB/T6170-2000 25} M8 Nut M8 | 5 |
6 |GB/T79-2000 PRI Serew Mexa? s
7 |NA385B-03205 1T ) Bt e £ 9121;;3225 nut for valve f 8
8 |NA38SB-03201 || JiIBaiE sy finsthepperew foalve: | g
9 |GB/M93-1987 A 8 Spring washer 8 35
10 | GB/T5782-2000 7 H 3k 242 M8x60 Bolt M8x60 ; 5
11 | GB/T5782-2000 NSk IR M8x45 Bolt M8x45 5
12 | ZBT32003-88 B ZE R 12 Bowl plug 12 by 2aii
13 | NA485B-03204 TR Rocker arm shaft |1 |
14 | GB/T5783-2000 NIk B M8x20 Bolt M8x20 | 8
15 | NA385B-03009 mH- Hoisting ring 1
16 | GB/T5782-2000 7NIH Sk 4218 M8x55 Bolt M8x55 2
17 [NA385B-03003 HEE B A Gasket exhaust manifold | 4
18 |NA385B-03102 |55 Valve guide 8
19 |GB/T5782-2000 753k 8948 M8x75 Bolt M8x75 4
20 |NA385B-03006 I8k Split valve lock 16
21 |MA385B-03007 ST LA Valve spring upper seat 8
22 NA385B-03004 KI15h%E Valve spring 8
23 |NA385B-03005 ST Valve spring 8
24 |NC485B-03112 g ith &% FEAR Press place 4
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Part No.
A4O0BZ1.-03017
ZBT32003-88
NA3I8SB-03010
GB/T6170-2000
NA485B-03111
GB/T5783-2000
GB/T97-1-1985
NA485B-03016
NA385B-03108
NA385B-03015
NA385B-03107
NA385B-03014
NC485B-03101
GB/T923-1988
JB982-77
ZBT32003-88
ZBT32003-88

A490B-03109

2w Roge oNba N . N . >
UHERE LN, Cylinder head agsembly ’

MY RN S (AW
WiJE 2 K 26
MmIE(A)
MIREE M8
BUEIER 55
1242 M8x25
SE4ARE 8-140HV
HSERA
HEST
HST
BESTTBE
B

Sz
R EE M8
HEFHARE 8
B ZER 10
B E R 20
ARSI TESS

Name

Q"ty|Remarks
Bolt 4
Bowl plug 26 4
Hoisting ring (A) 1
Nut M8 ]
Bowl plug 55 1
Bolt M8x25 7
Flat washer 8-140HV 6
Gasket,intake manifold 1
Intake valve seat 4
Exhaust valve 4
Intake valve 4
Intake valve 4
Cylinder Head 1
Nut M8 5
Seal ring 8 5
Bowl plug 10 4
Bowl plug 20 ]
Sleeve pipe | 4




PUA LN Cylinder block assembly



PUA LR Cylinder block assembly

5 A ? i Yoht) & 1k
No: J No. Name 0ty [Remarks
| |NA3SSB-01005 | “(hr £z Cylinder liner 4
2 [490B-01006 PURL 1S BHK (8 Cylinder liner water seal 8
3 |NA385B-01002 AL 2 1 I8 Cylinder head holi(long) 14
4 |NA385B-01044 AL AR 1 l‘)"ﬂj‘f"“’ for cylinder head | ¢
5 |NA485B-01004 | ‘SATth Cylinder head gasket o
6 |NA485B-01101 RN Cylinder block I
7 |NA48SBPG-01103 |/uftihliktas Camshaft bush |
8 |NA85B-01034 FRIF (L) Main bearing,upper half 5 |
9 |NA385B-01033 FHIFC(F) Main bearinglower half 5
10 |NA385B-01104 |tk Win hearing cover 4|
11 [NA385B-01105 FRhTRIRF 1 Washer for main bearing | 10
12 |NA385B-01106 FhhR IR IER Bolt for main bearing cover | 10
13 |NA385B-01003 UL 27 F A Cylinder head bolt(short) | 4
14 |NA385B-01013 BEEENE Cylinder head pin bush 2
15 |NA485BPG-01109 |(MieilaHiE Rear camshaft bush 2
16 |NA385B-01108 BiEER Bowl plug 1
17 |GB/T97-1-1985 PR 8-140HV Washer 8-140HV 13
18 |GB/T93-1987 PRTEHNE 8 Spring washer 8 15
19 |GB/T5783-2000 7SS AR H M8x25 Bolt M8x25 8
20 jihE E 85x110x12 Oil seal 85x110x12 1
21 |GB/T119-1-2000 | E4EH A8x16 Pin A8x16 2
22 [NA385B-01024 J i Rear oil seal cap l
23 |NA385B-01025  |/RiliHtAE#RA Rear oil seal cap gasket | 1
24 |490B-01078 i & /2% 303 Transrucer oil pressure 303| 1




MUK SN Cylinder block assembly

L5 I P ’- st % i
No Part No. Name Oty |Remarks
25 [485-01100 ﬁ'Q}]EliH.“{le’l'- ‘ Iin.ﬂ. c-}]}lj 1
26 |NA385B-01014 JOK R $24% Linking tube of drain cork | 1
27 |GB/T119+1-2000 | [FIkEHY A10x20 Pin A10x20 2
28 | NA385B-01073 HLI IR 28 R 0il filter gasket 1
29 |ZBT32003-88 BUEER 30 Bowl plug 30 8
30 |[NA385B-01110 $2 % Plug 5
31 |NA385B-01026 | pfifikdgs (1) ﬁlf;;:j)hﬂf‘ thrust bearing |
32 |NA385B-01022 HR L () g;f;;‘;;haﬂ thrust bearing | »
33 |NA385B-01107 Ja EAE Rear main bearing cap 1
34 | GB/T6170-2000 FSAEREE M10 Nut M10 6
35 | GB/T93-1987 P 10 ' Spring washer 10 16
36 |CB/TS98-1988 | asoME o oo Bol GMIO-MI0x25-88 | 6
37 |NA385B-34001 AT A Cover gasket 1
38 |NA385B-34002 A ESER Cover plate ]
39 |GB/T5783-2000 753k 82 M8x16 Bolt M8x16 2
40 | GB/T65-2000 Frit R L 425 M6x45  Screw M6x45 1
41 |490B-34006 PR 25 Tk ower bodyjaiiniake |
42 AT Filter net 1
43 | 490B-34009 0 B O-ring 1
44 | 490B-34005 W 28 |- 3% gg‘ggz cover,air intake 1
45 |GB/T97-1-1985 #J 6-140HV Washer 6-140HV 1
46 |GB/T62-1988 ST 4R ) M6 Nut M6 1
47 |GB/T5783-2000 | ASASKEREE MI2x30  Bolt M12x30 2
48 | GB/T93-1987 PAIEHAIE 12 Spring washer 12 2

« 10 -




PLIR LN Cylinder block assembly

¥ 5 it % #
No. Part No.,
49 |NA485BPG-13001-1 tu-{;:)é b
50 |GB/T5783-2000 7SI R M10x30
51 |NA385B-13003 WMEEFL AR
52 |GB/T93-1987 NI AE 6
53 |GB/T67-2000 TRt 28 KR 4T M6x10
54 |GB/120-1-2000 | AUESCAAERS A10x25
55 |NA385B-13004 KRR
56 |NA485BPG-15200 |&BhHLAHT 4L
57 [NA485BPG-15100 | &shilZefl g8

/

Flywheel housing

Bolt M10x30
Cover,inspetion window
Spring washer 6

Screw M6x10

Pin A10x25

Housing pad

Front bracket,engine

Left front bracket,engine
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| components

AN FTAL Crankshaflt and connecting o

¢ 12 -



AL FFALE Crankshaft and connecting rod components

PR ft vy ‘ - 'x. 4, - I‘z';i.t il
.\t_lj Part No. } Name i()w, Remarks
1 jNUSSR-(lS(X)S LI Starting pwal | |
2 NAISSB-0S007 | st A Washer for startng pa}

3 NA4S5B-05006 M 1 41 4t Crankshaft pulley

4 GBITI096-1979 # C10x63 Key C10x63

S NB4SSB-0S004 | (il Crankshaft

6 | 490B-05102 1t Ritig'gear

7 %1‘.§4SSBPG—OSIOI A Flywheel

8 |GB/TII9-1-2000 | [AHESH A10x20 Pin A10x20

o Gumeioms  BUEESIARCE Snde ettt
10 | NA385B-05001 TheIRE R R Washer for flywheel bolt | 3
11 |NA38SB-05002 | igémpe Flywheel bolt | 6
12 ‘FNB385B—04205 TR} Nut for connecting rod 8
13 |NB385B-04212  |i%fF Connecting rod cap | 4
14 | NA385B-04005 EHHTR Connecting rod bearing | 8 |
15 |NB385B-04203 AT AR Connecting rod bolt g |
16 |NB38SB-04211 | i&AT Connecting rod | 4|
17 |NB38SB-04202 | iAFR{AS Connecting rod bush | 4|
18 |GB/T893-1-1986 | FLIFI3tE4E 28 Elastic retainer 28 8 |
19 |NC485B-04001 52 Piston 4 |
20 [NA385B-04004 TG Piston pin 4
21 |NA385B-04100 THER Oil ring 4
22 |NA385B-04003 B IHERER Compression ring(second) | 4
23 [NA385B-04002 A —IH G R Compression ring(top) 4
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Gas exchanging system and

Timing gear train assembly
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11
12
13
14
15
16
17
18
19
20
21
22
23
24

AV
Pant No.

GR/TS782-2000
GR/TS7R2-2000

BG/1O3- 087

'GB/TY7+1-1985

|
| NBASSRIG-16001
GRB/!5782-2000
NASTSIPG16002
GB/T5782-2000

‘ NA48SBPG-02003
NA385B-02012
 NA485BPG-02006
GB/T5782-2000
NA485BPG-16003
NA485BPG—02007
NA485SBPG-16009
NA358B-02008
NA485BPG-02004A
NA485BPG-02005
GB/T5783-2000
GB/T5783-2000
NA485BPG-02009
NA385B-02011
GB/T93-1987
GB/T5783-2000

7

AR M&x3S
AN SLAREE M8x80
SR 8

V108 8-1401V
I a8

AN UREE M85
A 4y

75 A0Sk 48 M8xS0
WA R ke
IEFHH i i
ERHE
7513k 4242 M8x50
tiitE
[ttt 1E B £ %
S
AR Al HeAR
IERH e de il
DR TES
73113 4B H M8x20
A3 88K M8x25
A RNIER 4R
S H IE R A R TRAR
SR 12
A3 48K M12x30

~ Timing gear train asse

Gas exchanging system and

lllhly

i

Name

Bolt MBx35

Bolt M8x80
Spring washer §
Washer 8= 140HV
Gear housing cover
Bolt M8x45
Gasket

Bolt M8x50

Timing gear for injection
pump

Clamping plate for timing
idle gear

Timing idle gear

Bolt M8x50

Gear housing

Timing gear for crankshaft
Gear housing gasket
Stopping plate for camshaft
Timing idle gear shalft
Timing idle gear bush

Bolt M8x20

Bolt M8x25

Camshaft timing gear

Clamping plate for camshaft
linging gear

Spring washer 12

Bolt M12x30
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45
46
47
48
49

ME " TR A HOE I Vi dtAL ) 7 i,

Lt
Part No,

GB/TS782-2000

i GBITS782-2000

| GBITS782-2000
GB/T5782-2000

| NA385B-16005
NA385B-16006
 GBIT5783-2000
NA485BPG-53002
NA485BPG-16021
NA485BPG-16020
NA485BPG-16022
GB/T97-1-1985
GB/T93-1987
GB/T5782-2000
GB/T276-1994
NA485BPG-02017
GB/T292-1994
NA485BPG-16023
NA485BPG-16024
NA485BPG-16025
NA385B-06003
NA385B-06002
GB/T1096-1988
NB485BPG-06001

A (PR T
AN MBx65
750 I K MBX60
NI 4088 MB8T5
1 2 ol
Py o i A
NI R M8x20
B HL S48

MHx40)

WLT S Ve SR

RS e SR
T FE IR AT A
T

TRTEHIE 10

B4 M10x50

fh7& 6005
WUE R V%

fa].CafE JTER SR 7008C

WEFRH
iy
SITHERF
I THERE
S C10x25
el

(ias exchanging system and

l”“”'b ge sar Imln as8s5e mhly

fl.

Name

Bolt M40
Bolt MBx65
Bolt M8x60
Bolt M8x75

Adancer Cover

Adancer cover gasket

Bolt M8x20

Electric generator

Bracket gasket.hydraulic

pump gedr

Mjfl' h ik

‘

Bracket,hydraulic pump gear |

Connecting plate gasket,

hydraulic pump
Washer

Spring washer 10
Bolt M10x50

Bearing 6005

Hydraulic pump gear

Bearing 7008C

Hydraulic pump connector

plate

Hydraulic pump gasket

End cap
Push rod
Tappet

Kep C10x25
Camshaft

-160
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Cooling system
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WAL Cooling syslem

L/ N # f W i
No. Part No. Name O'ty| Remarks
1 (iixﬁﬁ_'}éjﬁi(m(xm AT AR M8x20 Bolt M8x20 2
2 |GB/TY3-1987 P 8 Spring washer 8 14
3 |GB/TY7-1-1985 -3 8-140HV Washer 8-140HV 10
4 | NA385B-43001 ki A% Thermostat cover I
5 |NA385B-43003 A 2 e Thermostat cover gasket 1
6 |[NAISSB-43002 TR (1052A 7)) Thermostat(1052A) |
7 |NA355B—43010 TR RS Thermostat housing 1
8 |NA385B-43005 TR Thermostat housing gasket | 1
9 |490B—43008 2 3E NPT3/8 Plug NPT3/8 1
10 | GB/T5782-2000 75 F1 3L 24 M8x45 Bolt M8x45 1
11 |GB/T5782-2000 75H k2K M8x40 Bolt M8x40 1
12 |NA385B—43009 IKIRFAL LS Transducer water temperature | 1
13 |GB/T5782-2000 75F KR M8x35 Bolt M8x35 2
14 [NA385B-43012 KBk Union 1
15 |ZBT32005-1-88 AU 22 IRl 26 Hose clamp 26 1
16 |NA385B-43007 IKIE SRS TCEIERE Rubber hose 1
17 | GB/T5783-2000 7503484 M8x16 Bolt M8x16 4
18 |490B-41003-2 JAU TR Fan adaptor 1
19 |490B-41100-2 AU Fan 1
20 | HG4-401-74 JAUSA JEEAE 15%9%970 Fan belt 15x9x970 1
21 |NA385B-41002 JAU B AF 5 Fan pulley 1
22 | GB/T6170-2000 MR EEMI0 Nut M10 1
23 |GB/T93-1987 G 10 Spring washer 10 1
24 |GB/T97- 1-1985 - 10-140HV Flat washer 10-140HV 1

<19 .



W1 Z4: Cooling system

718

J¥- 4 AV % {8 :4’(&’":: i
No. Part No. Name ! Xty “f'm“rks
25 f‘N{\ijSSn--x:n(n KA A AL Fan pulley hub !

26 ;GIV]‘S%- 1-1986 {LITIMEES 16 35 Elastie retainer internal 35 1]

27 i(‘.nrrzm-wcu 4'{;15{% (l(,z%g’f ;'I;ﬁ'l CH '1:vﬂril'i% 62012—/ 2

28 |NA385B-42003 RS Bearing spacer sleeve '

29 |GB/T1099-1979 L4 4%6.5%16 Woodruff key 4x6.5x16 | ]

30 NA385B—42002 | /KAl Water pump shaft !

31 |GB1153-79 830 B AR 90° M8x1 Oil cap 90° M8x1 R

32 |NA385B—42004 IKIRFEIR Water pump housing 1

33 |NA385B-42005 IKEH R Water pump housing gasket i L

34 INA385B-42009 KE IF-12 Water seal IF-12 N !

35 |NA385B-42008 IKFE ML Water pump impeller | 1 1

36 |NA385B-42006 TKIRER I Linking plate,water pump | 1

37 |[NA385B-42007 TKERER AR Linking plate gasket 1

38 |GB/T68-1985 FFHEUTSA2%T M6x12  Flat head cap screw M6x12 | 2

39 [GB/T5782-2000 AR A2 2 M8xS0 Bolt M8x50 4

\____/
<20 -
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STIRIEY2

Fuel supply system assembly

b 9 N
No. Pant Nn: Name )1y l Remark
— .
1 | 490B-16011-1 IRITRASF YIS Gasket 1|
2 | NC48SBPG=21000 | Mgl 4(407T72) Fuel injection pump ||
3| Gwmaoei-tosy | (SITRITHIEE ) 6,0 3 |
4 | 490B-23501 i Clamp 6 L
5 | 490B-23502 A Rubber gasket 6 |
6 | GR/T93-1987 SN 6 Spring washer 6 3 i
7 | CLT6172-2000 | FSfEREE M6 Nut M6 3 \
8 J!I\(ASSBZL—ZZOOO P R F W % Fuel injector 4 |
9 | A490B-25100 WS 2 [ AR Injector leak—off pipe 1
10 | NCABSB-23101 | G i FEiig e o 1
11 | NC485B-23201 | SB—ImIEimeE f)fi S e 1
12 | NC485B-23301 | Hi=HIRSIEIhAT iigsggi“‘fijgl‘ﬁlgﬂ‘e 1
13 | NC485B-23401 | #SVUATRIE AT gitszfrg‘?jgﬂifﬁe !
14 | asopaso00 | FEERERETHISENT fuct sl wbe o el
15 | 490B-24000A SR 8% Fuel filter 1
16 | GB/T97-1-2002 | “F-iaM 8 Washer 8 2
17 | GB/T93-1987 ST 8 Spring washer 8 2
18 | GB/T5783-2000 | 7<ffisk4Zk: M8x30  Bolt M8x30 2
o | son-zssno ;| URERIREBIAT e RN
20 | 490B-25401-1 | oA U] D 1
21 | 498B-25002 Mgt % 1T A Sebific duct 3
22 | 498B-25001 AR i 48 10 3 By R Leakproof cap 1
23 | 498B-25004 A5k Clamp 10
24 | ]JB/T982-1977 HAHHLME 14 Springle Washer 2

<23
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MU B4 Lubricating gystem



3T RS Lubricating system

i I A i WO % T
No. Part No. Name ()'ty|Remarks
1 |490B-32000 BLANALIY A% AR IX0810 Oil filter JX0810 I
2 |NA485B-07200 UIRTEE YNGR Qil lever stick I
3 |NA485B-07002 MEFe Oil sump gaskel |
4 |NA485B-07100-1 |5 EHUR M4 Oil sump 1
5 |GB/T97-1-1985 44 8-140HV Flat washer 8-140HV 26
6 |GB/T93-1987 JFTEAE 8 Spring washer 8 26
7 |GB/T5782-2000 7SSk e M8x16 Bolt M8x16 26
8 |JB982-77 4lE SRR 20 Seal ring 20 1
9 |JB2343-79 7 SL R PE R % M20x1.5 Magnetic plug M20x1.5 "1
10 | GB/T5782-2000 7Sk e M6x55 Bolt M6x55 1
11 |NA385B-31006 R s H 2 Pressure-limited valve 1
12 |GB/T93-1987 SASEHE 6 Spring washer 6 5
13 |NA385B-31005 PR He 5135 Pressure-limited spring 1
14 |GB/T5783-2000 7S HSk IR M6x30 Bolt M6x30 1
15 |GB/T308-1989 EK 10 Steel ball 10 1
16 |GB/T6172-2000 SR L M10 Thin nut M10 1
17 | GB/T859-1987 BRITIEEE 10 Spring washer 10 |
‘18 |GB/T848-1985 8 10-140HV Washer 10-140HV 1
19 |GB/T1099-1979 A [R5 3x5x13 Wooddruff key 3x5x13 1
20 |NA385B-31007 PLhZE 5 %E il pump gear 1
21 |GB/T5782-2000 A3k 1842 M6x50 Bolt M6x50 3
22 |NA385B-31001 PLMZE A 0il pump housing 1
23 |NA385B-31101 GIRGE Shaft oil pump l
24 |NA385B-31102 Sl Inner rotor 1

+ 25
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PPart No.

il

25
26
27
28
29
30
31
32
33
34
35
36

‘ 490B-31203
 NAISSB-31004
i.2\3ssn-31002
!NA3ssn-31003
GBIT119+1-2000
E(IBIF5783—2000
\GB/T93-1987
NB485B-35200-1
GB/T5782-2000
GB/T93-1987
GB/T97-1-1985

NB485B-35001

75

(IERRTY

ST

LRI BARYS

CIRUE ST
[PUAE S Bdx12
SRR M8x16
SRR 8
A AR
A3k 88K M6x40
I 6
T/ 6
e

Lubricating system

L

fr

Name

Pin

Ouer rotor

0il pump cover
0Oil pump gasket
Pin B4x12

Bolt M8x16
Spring washer 8
Oil inlet pipe
Bolt M6x40
Spring washer 6
Plain washer 6

Gasket

"ty |[Remarks

« 26 »
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W2 CRYE Eleetrical system




/RS Electrical system

¥4

it v

PPart No.
;ﬁ)l{—Sitll)
JO0R-52000
NA3IRSB-53001
GB/T97-1-1985
GB/T93-1987
GB/T5782-2000

AL LR N

FEML A MLHL SN,
e

VAR 8-1401V
SRATH ] 8
NS0 W MBx25

Name
Starting motor asaembly
Charging generator
Bracket
Washer 8-140HV

Spring washer 8

Bolt M8x25

#t
(O)'ty

w1k

Remarks

«29.



